o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 7 CA (Gr - Lc = 0 dB) 64QAM

Bandwidth 15M + 15M 10M + 20M 20M+10M
20825 | 21025 | 21225 | 20805 | 21006 | 21206 | 20850 21051 21251
Channel PCC
(Low) | (Mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
20075 | 21175 | 21375 | 20949 | 21150 | 21350 | 20994 21195 21395
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | o439 | 2045 | 2035 | 2040 | 2046 | 2042 | 2045 20.34 20.38
Power (dBm)
Conducted 1, 1594 | 0.1109 | 0.1084 | 0.1006 | 0.1112 | 0.1102 | 0.1109 | 0.1081 | 0.1091
Power (Watts)

EIRP(dBm) 20.39 20.45 20.35 20.40 20.46 20.42 20.45 20.34 20.38

EIRP(Watts) | 0.1094 | 0.1109 | 0.1084 | 0.1096 | 0.1112 | 0.1102 | 0.1109 0.1081 0.1091

LTE Band 7 CA (Gr - Lc = 0 dB) 64QAM

Bandwidth 15M+20M 20M+15M 20M + 20M
20828 21003 21179 20850 21026 21201 20850 21001 21152
Channel PCC
(Low) | (mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
20999 21174 21350 21021 21197 21372 21048 21199 21350
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | o4 15 | 2042 | 2043 | 2044 | 2045 | 20.41 21.99 21.98 21.98
Power (dBm)
Conducted | 5 1405 | 0.1102 | 0.1104 | 0.1107 | 0.1109 | 0.1009 | 0.1581 | 0.1578 | 0.1578
Power (Watts)

EIRP(dBm) 20.42 20.42 20.43 20.44 20.45 20.41 21.99 21.98 21.98

EIRP(Watts) | 0.1102 | 0.1102 ( 0.1104 | 0.1107 | 0.1109 [ 0.1099 [ 0.1581 0.1578 0.1578
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 12 (G - L¢ = -4.0 dB) QPSK

Bandwidth 1.4M 3M 5M
o | 23017 23095 23173 23025 23095 23165 23035 23095 23155
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
699.7 707.5 715.3 700.5 707.5 714.5 701.5 707.5 713.5
(MHz)
Conducted

23.09 23.05 22.99 23.19 22.99 23.04 23.20 23.19 23.14
Power (dBm)

Conducted | , 5537 | 72018 | 0.1991 | 0.2084 | 0.1991 | 0.2014 | 0.2089 | 0.2084 | 0.2061
Power (Watts)

ERP(dBm) 16.94 16.90 16.84 17.04 16.84 16.89 17.05 17.04 16.99
ERP(Watts) 0.0494 | 0.0490 | 0.0483 | 0.0506 | 0.0483 | 0.0489 | 0.0507 | 0.0506 | 0.0500

LTE Band 12 (G - L¢ = -4.0 dB) QPSK

Bandwidth 10M
23060 23095 23130
Channel
(Low) (Mid) (High)
Fre
ameney 704 707.5 71
(MHz)
Conducted Power (dBm) 23.18 23.25 23.16
Conducted Power (Watts) 0.2080 0.2113 0.2070
ERP(dBm) 17.03 17.10 17.01
ERP(Watts) 0.0505 0.0513 0.0502
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o a0, FCC RF Test Report

Report No. : FG782510-01B

LTE Band 12 (G - L¢ = -4.0 dB) 16QAM
Bandwidth 1.4M 3M 5M
23017 23095 23173 23025 23095 23165 23035 23095 23155
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
699.7 707.5 715.3 700.5 707.5 714.5 701.5 707.5 713.5
(MHz)
Conducted
22.56 22.45 22.16 22.40 22.59 2212 22.18 22.52 22.68
Power (dBm)
Conducted
Power 0.1803 0.1758 | 0.1644 | 0.1738 0.1816 0.1629 0.1652 0.1786 0.1854
(Watts)

ERP(dBm) 16.41 16.30 16.01 16.25 16.44 15.97 16.03 16.37 16.53
ERP(Watts) 0.0438 0.0427 | 0.0399 | 0.0422 0.0441 0.0395 0.0401 0.0434 0.0450
LTE Band 12 (G - L¢ = -4.0 dB) 16QAM

Bandwidth 10M
23060 23095 23130

Channel
(Low) (Mid) (High)
Fre
drency 704 707.5 71
(MHz)
Conducted Power (dBm) 22.32 22.74 22.50
Conducted Power (Watts) 0.1706 0.1879 0.1778
ERP(dBm) 16.17 16.59 16.35
ERP(Watts) 0.0414 0.0456 0.0432
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 12 (Gt - L¢c = -4.0 dB) 64QAM

Bandwidth 1.4M 3M 5M
23017 23095 23173 23025 23095 23165 23035 23095 23155
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
699.7 707.5 715.3 700.5 707.5 714.5 701.5 707.5 713.5
(MHz)
Conducted
21.66 21.44 21.66 21.73 21.49 21.73 2117 21.50 21.67
Power (dBm)
Conducted
Power 0.1466 0.1393 | 0.1466 | 0.1489 0.1409 0.1489 0.1309 0.1413 0.1469
(Watts)

ERP(dBm) 15.51 15.29 15.51 15.58 15.34 15.58 15.02 15.35 15.52
ERP(Watts) | 0.0356 | 0.0338 | 0.0356 | 0.0361 | 0.0342 | 0.0361 | 0.0318 | 0.0343 | 0.0356

LTE Band 12 (Gr - L¢ = -4.0 dB) 64QAM

Bandwidth 10M
23060 23095 23130
Channel
(Low) (Mid) (High)
Fre
arency 704 707.5 71
(MHz)
Conducted Power (dBm) 21.15 21.03 21.55
Conducted Power (Watts) 0.1303 0.1268 0.1429
ERP(dBm) 15.00 14.88 15.40
ERP(Watts) 0.0316 0.0308 0.0347
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o a0, FCC RF Test Report Report No. : FG782510-01B
LTE Band 17 (Gr - L = -4.0 dB) QPSK
Bandwidth 5M 10M
23755 23790 23825 23780 23790 23800
Channel
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency
706.5 710 713.5 709 710 11
(MHz)
Conducted Power 23.22 23.16 23.04 23.22 23.15 23.16
(dBm)
Conducted Power 0.2099 0.2070 0.2014 0.2099 0.2065 0.2070
(Watts)
ERP(dBm) 17.07 17.01 16.89 17.07 17.00 17.01
ERP(Watts) 0.0509 0.0502 0.0489 0.0509 0.0501 0.0502
LTE Band 17 (Gt - Lc = -4.0 dB) 16QAM
Bandwidth 5M 10M
23755 23790 23825 23780 23790 23800
Channel
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency
706.5 710 713.5 709 710 711
(MHz)
Conducted Power 22.57 22.63 22.58 22.28 22.39 2251
(dBm)
Conducted Power 0.1807 0.1832 0.1811 0.1690 0.1734 0.1782
(Watts)
ERP(dBm) 16.42 16.48 16.43 16.13 16.24 16.36
ERP(Watts) 0.0439 0.0445 0.0440 0.0410 0.0421 0.0433
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o a0, FCC RF Test Report Report No. : FG782510-01B
LTE Band 17 (Gr - Lc = -4.0 dB) 64QAM
Bandwidth 5M 10M
23755 23790 23825 23780 23790 23800
Channel
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency
706.5 710 713.5 709 710 11
(MHz)
Conducted Power 21.36 21.48 2158 21.38 2148 21,59
(dBm)
Conducted Power 0.1368 0.1406 0.1439 0.1374 0.1406 0.1442
(Watts)
ERP(dBm) 15.21 15.33 15.43 15.23 15.33 15.44
ERP(Watts) 0.0332 0.0341 0.0349 0.0333 0.0341 0.0350
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 25 (G - L¢ = -0.5 dB) QPSK

Bandwidth 1.4M 3M 5M
channel 26407 | 26340 | 26683 | 26055 | 26340 | 26675 | 26065 | 26340 | 26665
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1850.7 1880 19143 | 18515 1880 19135 | 18525 | 1880 | 1912.5
Z
Conducted
23.04 | 2308 | 23.11 2286 | 2263 | 2259 | 2265 | 2293 | 2262
Power (dBm)
Conducted |, 5514 | 02032 | 0.2046 | 01932 | 0.1832 | 0.1816 | 0.1841 | 0.1963 | 0.1828
Power (Watts)
EIRP(dBm) | 2254 | 2258 | 22.61 2236 | 2213 | 2209 | 2215 | 2243 | 22.12
EIRP(Watts) | 0.1795 | 0.1811 | 0.1824 | 0.1722 | 0.1633 | 0.1618 | 0.1641 | 0.1750 | 0.1629

LTE Band 25 (G - L¢ = -0.5 dB) QPSK

Bandwidth 10M 15M 20M
- | 26090 26340 26640 26115 26340 26615 26140 26340 26590
anne
(Low) (Mid) (High) (Low) (Mid) (High) | (Low) | (Mid) | (High)
Frequency
1855 1880 1910 1857.5 1880 1907.5 | 1860 1880 1905
(MHz)
Conducted
23.02 | 2294 | 2294 | 2290 | 2283 | 23.00 | 23.04 | 23.08 | 23.11
Power (dBm)
Conducted |, 5504 | 01968 | 0.1968 | 0.1950 | 0.1919 | 0.1995 | 0.2014 | 02032 | 0.2046
Power (Watts)
EIRP(dBm) | 2252 | 2244 | 2244 | 2240 | 2233 | 2250 | 2254 | 2258 | 22.61
EIRP(Watts) | 0.1786 | 0.1754 | 0.1754 | 0.1738 | 0.1710 | 0.1778 | 0.1795 | 0.1811 | 0.1824
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 25 (G - L¢ = -0.5 dB) 16QAM

Bandwidth 1.4M 3M 5M
channel 26407 | 26340 | 26683 | 26055 | 26340 | 26675 | 26065 | 26340 | 26665
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1850.7 1880 19143 | 18515 1880 19135 | 18525 | 1880 | 1912.5
Z
Conducted
2249 | 22.01 2264 | 2203 | 2220 | 2179 | 22.05 | 21.90 | 22.24
Power (dBm)
Conducted |, 1774 | 01589 | 0.1837 | 0.1596 | 0.1660 | 0.1510 | 0.1603 | 0.1549 | 0.1675
Power (Watts)
EIRP(dBm) | 21.99 | 21.51 2214 | 2153 | 2170 | 2129 | 2155 | 2140 | 21.74
EIRP(Watts) | 0.1581 | 0.1416 | 0.1637 | 0.1422 | 0.1479 | 0.1346 | 0.1429 | 0.1380 | 0.1493

LTE Band 25 (Gr - L¢ = -0.5 dB) 16QAM

Bandwidth 10M 15M 20M
- | 26090 26340 26640 26115 26340 26615 26140 26340 26590
anne
(Low) (Mid) (High) (Low) (Mid) (High) | (Low) | (Mid) | (High)
Frequency
1855 1880 1910 1857.5 1880 1907.5 | 1860 1880 1905
(MHz)
Conducted |y 14 | 9530 | 2225 | 2200 | 2202 | 2262 | 2249 | 2201 | 2264
Power (dBm)
Conducted |, 1537 | 01608 | 0.1679 | 0.1618 | 0.1592 | 0.1828 | 0.1774 | 0.1589 | 0.1837
Power (Watts)
EIRP(Bm) | 2164 | 2180 | 2175 | 2159 | 2152 | 2212 | 2199 | 2151 | 22.14
EIRP(Watts) | 0.1459 | 0.1514 | 0.1496 | 0.1442 | 0.1419 | 0.1629 | 0.1581 | 0.1416 | 0.1637
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 25 (G - L¢ = -0.5 dB) 64QAM

Bandwidth 1.4M 3M 5M
channel 26407 | 26340 | 26683 | 26055 | 26340 | 26675 | 26065 | 26340 | 26665
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1850.7 1880 19143 | 18515 1880 19135 | 18525 | 1880 | 1912.5
Z
Conducted
20.75 | 20.81 20.88 | 20.91 2098 | 2096 | 2092 | 2093 | 2088
Power (dBm)
Conducted | 4 1159 | 01205 | 0.1225 | 01233 | 0.1253 | 0.1247 | 0.1236 | 0.1239 | 0.1225
Power (Watts)
EIRP(dBm) | 2025 | 20.31 20.38 | 20.41 2048 | 2046 | 2042 | 2043 | 2038
EIRP(Watts) | 0.1059 | 0.1074 | 0.1091 | 0.1099 | 0.1117 | 0.1112 | 0.1102 | 0.1104 | 0.1091

LTE Band 25 (G - L¢ = -0.5 dB) 64QAM

Bandwidth 10M 15M 20M
- | 26090 26340 26640 26115 26340 26615 26140 26340 26590
anne
(Low) (Mid) (High) (Low) (Mid) (High) | (Low) | (Mid) | (High)
Frequency
1855 1880 1910 1857.5 1880 1907.5 | 1860 1880 1905
(MHz)
Conducted
2102 | 2117 | 2122 | 2093 | 2096 | 2135 | 2134 | 2135 | 21.39
Power (dBm)
Conducted |, 1555 | 04300 | 0.1324 | 01239 | 0.1247 | 0.1365 | 0.1361 | 0.1365 | 0.1377
Power (Watts)
EIRP(dBm) | 2052 | 2067 | 2072 | 2043 | 2046 | 2085 | 20.84 | 20.85 | 20.89
EIRP(Watts) | 0.1127 | 0.1167 | 0.1180 | 0.1104 | 0.1112 | 0.1216 | 0.1213 | 0.1216 | 0.1227
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 26 (G - L¢ = -2.0 dB) QPSK

Bandwidth 1.4M 3M 5M
o0 | 26797 26915 27033 26805 26915 27025 26815 26915 27015
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
() 824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
Z
Conducted
22.97 23.03 23.18 22.85 22.94 23.19 22.93 23.00 23.16
Power (dBm)
Conducted
Power 0.1982 0.2009 0.2080 0.1928 0.1968 0.2084 | 0.1963 | 0.1995 | 0.2070
(Watts)
ERP(dBm) 18.82 18.88 19.03 18.70 18.79 19.04 18.78 18.85 19.01
ERP(Watts) 0.0762 0.0773 0.0800 0.0741 0.0757 0.0802 | 0.0755 | 0.0767 | 0.0796

LTE Band 26 (G - L¢ = -2.0 dB) QPSK

Bandwidth 10M 15M 15M
26840 26915 26990 26865 26915 26965 26765
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low)
Frequency
829 836.5 844 831.5 836.5 841.5 821.5
(MHz)
Conducted | 5305 | 2308 | 2324 | 2343 | 2310 | 23.25 23.07
Power (dBm)
Conducted
Power 0.2023 0.2032 0.2109 0.2056 0.2042 0.2113 0.2028
(Watts)
ERP(dBm) 18.91 18.93 19.09 18.98 18.95 19.10 18.92
ERP(Watts) 0.0778 0.0782 0.0811 0.0791 0.0785 0.0813 0.0780
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 26 (Gt - Lc = -2.0 dB) 16QAM

Bandwidth 1.4M 3M 5M
o0 | 26797 26915 27033 26805 26915 27025 26815 26915 27015
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
() 824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
Z
Conducted
22.42 22.46 22.49 2211 22.23 22.67 22.28 22.55 22.73
Power (dBm)
Conducted
Power 0.1746 0.1762 0.1774 0.1626 0.1671 0.1849 | 0.1690 | 0.1799 | 0.1875
(Watts)
ERP(dBm) 18.27 18.31 18.34 17.96 18.08 18.52 18.13 18.40 18.58
ERP(Watts) 0.0671 0.0678 0.0682 0.0625 0.0643 0.0711 0.0650 | 0.0692 | 0.0721

LTE Band 26 (Gt - Lc = -2.0 dB) 16QAM

Bandwidth 10M 15M 15M
26840 26915 26990 26865 26915 26965 26765
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low)
Frequency
829 836.5 844 831.5 836.5 841.5 821.5
(MHz)
Conducted | o5 05 | 2242 | 2267 | 2269 | 2266 | 22.36 22.61
Power (dBm)
Conducted
Power 0.1592 0.1746 0.1849 0.1858 0.1845 0.1722 0.1824
(Watts)
ERP(dBm) 17.87 18.27 18.52 18.54 18.51 18.21 18.46
ERP(Watts) 0.0612 0.0671 0.0711 0.0714 0.0710 0.0662 0.0701
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 26 (Gt - Lc = -2.0 dB) 64QAM

Bandwidth 1.4M 3M 5M
o0 | 26797 26915 27033 26805 26915 27025 26815 26915 27015
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
() 824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
Z
Conducted
21.41 21.45 21.69 21.34 21.44 21.63 21.40 21.44 21.57
Power (dBm)
Conducted
Power 0.1384 0.1396 0.1476 0.1361 0.1393 0.1455 0.1380 | 0.1393 | 0.1435
(Watts)

ERP(dBm) 17.26 17.30 17.54 17.19 17.29 17.48 17.25 17.29 17.42
ERP(Watts) | 0.0532 0.0537 0.0568 0.0524 0.0536 0.0560 0.0531 0.0536 | 0.0552
LTE Band 26 (Gt - L¢ = -2.0 dB) 64QAM
Bandwidth 10M 15M 15M

26840 26915 26990 26865 26915 26965 26765
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low)
Frequency
829 836.5 844 831.5 836.5 841.5 821.5
(MHz)
Conducted | 155 | 5146 | 2168 | 2150 | 2147 | 21.66 21.63
Power (dBm)
Conducted
Power 0.1422 0.1400 0.1472 0.1413 0.1403 | 0.1466 0.1455
(Watts)
ERP(dBm) 17.38 17.31 17.53 17.35 17.32 17.51 17.48
ERP(Watts) 0.0547 0.0538 0.0566 0.0543 0.0540 | 0.0564 0.0560
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 38 (Gt - Lc = 0 dB) QPSK

Bandwidth 5M
37775 38000 38225
Channel
(Low) (Mid) (High)
Frequency
2572.5 2595 2617.5
(MHz)
Conducted
Power (dBm) 22.81 22.58 23.01
Conducted
Power (Watts) 0.1910 0.1811 0.2000
EIRP(dBm) 22.81 22.58 23.01
EIRP(Watts) 0.1910 0.1811 0.2000
LTE Band 38 (Gt - Lc = 0 dB) QPSK
Bandwidth 10M 15M 20M
- : 37800 38000 38200 37825 38000 38175 37850 38000 38150
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (Mid)
Frequency
2575 2595 2615 2577.5 2595 2612.5 2580 2595 2610
(MHz)
Conducted
22.89 22.76 23.00 22.99 22.83 22.97 22.92 22.75 23.02
Power (dBm)
Conducted | 4 19/5 | (1888 | 0.1995 | 0.1991 | 0.1919 | 0.1982 | 0.1959 | 0.1884 | 0.2004
Power (Watts)
EIRP(dBm) 22.89 22.76 23.00 22.99 22.83 22.97 22.92 22.75 23.02
EIRP(Watts) 0.1945 0.1888 0.1995 0.1991 0.1919 0.1982 0.1959 | 0.1884 | 0.2004
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 38 (Gt - Lc = 0 dB) 16QAM

Bandwidth 5M
37775 38000 38225
Channel
(Low) (Mid) (High)
Frequency
2572.5 2595 2617.5
(MHz)
Conducted
Power (dBm) 22.36 21.89 2217
Conducted
Power (Watts) 0.1722 0.1545 0.1648
EIRP(dBm) 22.36 21.89 2217
EIRP(Watts) 0.1722 0.1545 0.1648

LTE Band 38 (Gt - Lc = 0 dB) 16QAM

Bandwidth 10M 15M 20M

37800 38000 38200 37825 38000 38175 37850 38000 38150

Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
2575 2595 2615 2577.5 2595 2612.5 2580 2595 2610
(MHz)
Conducted
22.29 22.08 22.17 22.30 21.86 22.14 22.30 22.28 22.09
Power (dBm)
Conducted

0.1694 0.1614 0.1648 0.1698 0.1535 0.1637 | 0.1698 | 0.1690 | 0.1618
Power (Watts)

EIRP(dBm) 22.29 22.08 2217 22.30 21.86 2214 22.30 22.28 | 22.09

EIRP(Watts) 0.1694 | 0.1614 | 0.1648 | 0.1698 | 0.1535 | 0.1637 | 0.1698 | 0.1690 | 0.1618
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 38 (Gt - Lc = 0 dB) 64QAM

Bandwidth 5M
37775 38000 38225
Channel
(Low) (Mid) (High)
Frequency
2572.5 2595 2617.5
(MHz)
Conducted
Power (dBm) 21.49 21.27 21.39
Conducted
Power (Watts) 0.1409 0.1340 0.1377
EIRP(dBm) 21.49 21.27 21.39
EIRP(Watts) 0.1409 0.1340 0.1377

LTE Band 38 (Gt - Lc = 0 dB) 64QAM

Bandwidth 10M 15M 20M
- | 37800 38000 38200 37825 38000 38175 37850 38000 38150
anne
(Low) (Mid) (High) (Low) (Mid) (High) | (Low) | (Mid) | (High)
Frequency
2575 2595 2615 | 25775 2505 | 26125 | 2580 2505 | 2610
(MHz)
Conducted
2149 | 2130 | 2140 | 2143 | 2130 | 2149 | 2140 | 21.38 | 21.18
Power (dBm)
Conducted | 1109 | 01349 | 0.1380 | 0.1390 | 0.1349 | 0.1409 | 0.1380 | 0.1374 | 0.1312
Power (Watts)
EIRP(dBm) 2149 | 2130 | 2140 | 2143 | 2130 | 2149 | 2140 | 2138 | 21.18
EIRP(Watts) | 0.1409 | 0.1349 | 0.1380 | 0.1390 | 0.1349 | 0.1409 | 0.1380 | 0.1374 | 0.1312
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 41 (G - Lc = 0 dB) QPSK

Bandwidth 5M 10M 15M
chanmel 39675 | 40620 | 41565 | 39700 | 40620 | 41540 | 39725 | 40620 | 41515
annhe
(Low) (Mid) (High) | (Low) (Mid) (High) | (Low) | (Mid) | (High)
Frequency
24985 | 2593 | 26875 | 2501 2593 2685 | 25035 | 2593 | 2682.5
(MHz)
Conducted
2266 | 2260 | 2298 | 2258 | 2262 | 23.04 | 23.02 | 2269 | 23.26
Power (dBm)
Conducted |  1a/5 | 01820 | 0.1986 | 0.1811 | 0.1828 | 0.2014 | 0.2004 | 0.1858 | 0.2118
Power (Watts)
EIRP(dBm) 2266 | 2260 | 2298 | 2258 | 2262 | 23.04 | 23.02 | 2269 | 23.26
EIRP(Watts) | 0.1845 | 0.1820 | 0.1986 | 0.1811 | 0.1828 | 0.2014 | 0.2004 | 0.1858 | 0.2118

LTE Band 41 (Gr - Lc = 0 dB) QPSK

Bandwidth 20M
39750 40620 41490
Channel
(Low) (Mid) (High)
Frequency
2506 2593 2680
(MHz)
Conducted
Power (dBm) 23.04 22.86 23.30
Conducted
Power (Watts) 0.2014 0.1932 0.2138
EIRP(dBm) 23.04 22.86 23.30
EIRP(Watts) 0.2014 0.1932 0.2138
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41 (Gt - Lc = 0 dB) 16QAM

Bandwidth 5M 10M 15M
-, I 39675 40620 41565 39700 40620 41540 39725 40620 41515
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
2498.5 2593 2687.5 2501 2593 2685 2503.5 2593 2682.5
(MHz)
Conducted
22.05 22.01 2215 22.25 21.92 22.52 22.24 22.15 22.47
Power (dBm)
Conducted |, 1503 | 1589 |0.1641 |0.1679 |0.1556 |0.1786 |0.1675 |0.1641 | 0.1766
Power (Watts)

EIRP(dBm) 22.05 22.01 2215 22.25 21.92 22.52 22.24 22.15 22 .47
EIRP(Watts) | 0.1603 0.1589 0.1641 0.1679 0.1556 0.1786 0.1675 | 0.1641 | 0.1766
LTE Band 41 (Gy - L¢ = 0 dB) 16QAM

Bandwidth 20M
39750 40620 41490
Channel
(Low) (Mid) (High)
Frequency
2506 2593 2680
(MHz)
Conducted
Power (dBm) 22.09 22.04 21.40
Conducted
Power (Watts) 0.1618 0.1600 0.1380
EIRP(dBm) 22.09 22.04 21.40
EIRP(Watts) 0.1618 0.1600 0.1380

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A131 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 41 (Gt - Lc = 0 dB) 64QAM

Bandwidth 5M 10M 15M

39675 40620 41565 39700 40620 41540 39725 40620 41515

Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
2498.5 2593 2687.5 2501 2593 2685 2503.5 2593 2682.5
(MHz)
Conducted

21.10 21.14 21.13 21.07 21.03 2113 21.07 21.06 21.10
Power (dBm)

Conducted

0.1288 0.1300 0.1297 0.1279 0.1268 0.1297 | 0.1279 | 0.1276 | 0.1288
Power (Watts)

EIRP(dBm) 21.10 21.14 21.13 21.07 21.03 21.13 21.07 21.06 | 21.10

EIRP(Watts) 0.1288 | 0.1300 | 0.1297 | 0.1279 | 0.1268 | 0.1297 | 0.1279 | 0.1276 | 0.1288

LTE Band 41 (Gt - Lc = 0 dB) 64QAM

Bandwidth 20M
39750 40620 41490
Channel
(Low) (Mid) (High)
Frequency
2506 2593 2680
(MHz)
Conducted
Power (dBm) 21.15 21.19 21.22
Conducted
Power (Watts) 0.1303 0.1315 0.1324
EIRP(dBm) 21.15 21.19 21.22
EIRP(Watts) 0.1303 0.1315 0.1324
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SPORTON LAB. FCC RF Test Report Report No. : FG782510-01B

LTE Band 41 CA (Gt - Lc = 0 dB) QPSK

Bandwidth 15M + 15M 5M + 20M 20M + 5M
39725 | 40545 | 41365 | 39683 | 40528 | 41373 | 39750 40595 41440
Channel PCC
(Low) | (Mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
30875 | 40695 | 41515 | 39800 | 40645 | 41490 | 39867 40712 41557
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | o355 | 2326 | 2320 | 2321 | 2329 | 2327 | 2323 23.22 23.21
Power (dBm)
Conducted | 5 5143 | 92118 | 0.2089 | 0.2004 | 02133 | 0.2123 | 02104 | 02099 | 0.2094
Power (Watts)

EIRP(dBm) 23.25 23.26 23.20 23.21 23.29 23.27 23.23 23.22 23.21

EIRP(Watts) | 0.2113 | 0.2118 | 0.2089 | 0.2094 | 0.2133 | 0.2123 | 0.2104 0.2099 0.2094

LTE Band 41 CA (G - Lc = 0 dB) QPSK

Bandwidth 10M + 20M 20M + 10M 15M + 20M
39705 40526 41346 39750 40571 41391 39728 40523 41319
Channel PCC
(Low) | (mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
39849 40670 41490 39894 40715 41535 39899 40694 41490
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | o355 | 5396 | 2323 | 2324 | 2322 | 2328 | 2325 | 2328 | 2327
Power (dBm)
Conducted | (54599 | 02118 | 02104 | 02109 | 02099 | 02128 | 02113 | 02128 | 02123
Power (Watts)

EIRP(dBm) 23.22 23.26 23.23 23.24 23.22 23.28 23.25 23.28 23.27

EIRP(Watts) | 0.2099 | 0.2118 | 0.2104 | 0.2109 | 0.2099 | 0.2128 [ 0.2113 0.2128 0.2123

LTE Band 41 CA (Gt - L¢ = 0 dB) QPSK

Bandwidth 20M+15M 20M+20M
39750 40546 41341 39750 40521 41292
Channel PCC
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40717 41512 39948 40719 41490
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 23.28 23.26 23.29 23.17 23.29 23.29
(dBm)
Conducted Power 0.2128 0.2118 0.2133 0.2075 0.2133 0.2133
(Watts)
EIRP(dBm) 23.28 23.26 23.29 23.17 23.29 23.29
EIRP(Watts) 0.2128 0.2118 0.2133 0.2075 0.2133 0.2133
Sporton International (Shenzhen) Inc. Page Number 1 A133 of A792
TEL : +86-755-8637-9589 Report Issued Date : Oct. 23, 2017
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5010 Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB. FCC RF Test Report Report No. : FG782510-01B

LTE Band 41 CA (Gt - Lc = 0 dB) 16QAM

Bandwidth 15M + 15M 5M + 20M 20M + 5M
39725 | 40545 | 41365 | 39683 | 40528 | 41373 | 39750 40595 41440
Channel PCC
(Low) | (Mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
30875 | 40695 | 41515 | 39800 | 40645 | 41490 | 39867 40712 41557
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | oy 1o | 2059 | 2248 | 2254 | 2272 | 2270 | 2257 22.74 22.61
Power (dBm)
Conducted |, 1770 | 0.1816 | 0.1770 | 0.1795 | 0.1871 | 0.1862 | 0.1807 | 0.1879 | 0.1824
Power (Watts)

EIRP(dBm) 22.48 22.59 22.48 22.54 22.72 22.70 22.57 22.74 22.61

EIRP(Watts) | 0.1770 | 0.1816 | 0.1770 | 0.1795 | 0.1871 | 0.1862 | 0.1807 0.1879 0.1824

LTE Band 41 CA (Gt - Lc = 0 dB) 16QAM

Bandwidth 10M + 20M 20M + 10M 15M + 20M
39705 40526 41346 39750 40571 41391 39728 40523 41319
Channel PCC
(Low) | (Mid) | (High) | (Low) | (mid) | (High) | (Low) (Mid) (High)
39849 40670 41490 39894 40715 41535 39899 40694 41490
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | 5 | 2067 | 2269 | 2254 | 2257 | 2266 | 2255 | 2257 | 2255
Power (dBm)
Conducted | 1550 | 01849 | 0.1858 | 0.1795 | 0.1807 | 0.1845 | 0.1799 | 0.1807 | 0.1799
Power (Watts)

EIRP(dBm) 22.60 22.67 22.69 22.54 22.57 22.66 22.55 22.57 22.55

EIRP(Watts) | 0.1820 | 0.1849 | 0.1858 | 0.1795 | 0.1807 | 0.1845 | 0.1799 0.1807 0.1799

LTE Band 41 CA (Gt - L¢ = 0 dB) 16QAM

Bandwidth 20M+15M 20M+20M
39750 40546 41341 39750 40521 41292
Channel PCC
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40717 41512 39948 40719 41490
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 2258 2268 22.79 2074 22.96 22.92
(dBm)
Conducted Power 0.1811 0.1854 0.1901 0.1879 0.1977 0.1959
(Watts)
EIRP(dBm) 22.58 22.68 22.79 22.74 22.96 22.92
EIRP(Watts) 0.1811 0.1854 0.1901 0.1879 0.1977 0.1959
Sporton International (Shenzhen) Inc. Page Number 1 A134 of A792
TEL : +86-755-8637-9589 Report Issued Date : Oct. 23, 2017
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5010 Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB. FCC RF Test Report Report No. : FG782510-01B

LTE Band 41 CA (Gt - Lc = 0 dB) 64QAM

Bandwidth 15M + 15M 5M + 20M 20M + 5M
39725 | 40545 | 41365 | 39683 | 40528 | 41373 | 39750 40595 41440
Channel PCC
(Low) | (Mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
30875 | 40695 | 41515 | 39800 | 40645 | 41490 | 39867 40712 41557
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | o455, | 2003 | 21.00 | 2082 | 2093 | 2092 | 2086 20.96 20.82
Power (dBm)
Conducted |, 1515 | 01239 | 0.1259 | 0.1208 | 0.1239 | 0.1236 | 0.1219 | 0.1247 | 0.1208
Power (Watts)

EIRP(dBm) 20.84 20.93 21.00 20.82 20.93 20.92 20.86 20.96 20.82

EIRP(Watts) | 0.1213 | 0.1239 | 0.1259 | 0.1208 | 0.1239 | 0.1236 | 0.1219 0.1247 0.1208

LTE Band 41 CA (Gt - Lc = 0 dB) 64QAM

Bandwidth 10M + 20M 20M + 10M 15M + 20M
39705 40526 41346 39750 40571 41391 39728 40523 41319
Channel PCC
(Low) | (mid) | (High) | (Low) | (Mid) | (High) (Low) (Mid) (High)
39849 40670 41490 39894 40715 41535 39899 40694 41490
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted | o406 | 5094 | 2097 | 2074 | 2091 | 2085 | 2059 | 2081 20.61
Power (dBm)
Conducted | (1519 | 01242 | 01250 | 0.1186 | 0.1233 | 0.1216 | 0.1146 | 0.1205 | 0.1151
Power (Watts)

EIRP(dBm) 20.86 20.94 20.97 20.74 20.91 20.85 20.59 20.81 20.61

EIRP(Watts) | 0.1219 | 0.1242 | 0.1250 | 0.1186 | 0.1233 | 0.1216 | 0.1146 0.1205 0.1151

LTE Band 41 CA (Gt - L¢ = 0 dB) 64QAM

Bandwidth 20M+15M 20M+20M
39750 40546 41341 39750 40521 41292
Channel PCC
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40717 41512 39948 40719 41490
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 20.80 20.79 20.88 21.83 21.98 2135
(dBm)
Conducted Power 0.1202 0.1199 0.1225 0.1524 0.1578 0.1365
(Watts)
EIRP(dBm) 20.80 20.79 20.88 21.83 21.98 21.35
EIRP(Watts) 0.1202 0.1199 0.1225 0.1524 0.1578 0.1365
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o a0, FCC RF Test Report

Report No. : FG782510-01B

LTE Band 66 (G - Lc = -0.5 dB) QPSK

Bandwidth 1.4M 3M 5M
channel 131979 | 132322 | 132665 | 131987 | 132322 | 132657 | 131997 | 132322 | 132647
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
e 17107 | 1745 | 17793 | 17115 1745 | 17785 | 17125 | 1745 | 17775
Z
Conducted
2286 | 23.09 | 2294 | 2284 | 2310 | 2290 | 2292 | 2318 | 22093
Power (dBm)
Conducted | 1935 | 02037 | 0.1968 | 0.1923 | 0.2042 | 0.1950 | 0.1959 | 0.2080 | 0.1963
Power (Watts)

EIRP(dBm) | 2236 | 2259 | 2244 | 2234 | 2260 | 2240 | 2242 | 2268 | 2243
EIRP(Watts) | 0.1722 | 0.1816 | 0.1754 | 0.1714 | 0.1820 | 0.1738 | 0.1746 | 0.1854 | 0.1750
LTE Band 66 (G - Lc = -0.5 dB)) QPSK

Bandwidth 10M 15M 20M
. | 132022 132322 132622 132047 132322 132597 132072 132322 132572
anne
(Low) (Mid) (High) | (Low) (Mid) (High) | (Low) (Mid) (Mid)
Frequency
1715 1745 1775 1717.5 1745 1772.5 1720 1745 1770
(MHz)
Conducted
2297 | 23.11 23.07 | 23.05 | 2322 | 2304 | 2303 | 2323 | 23.13
Power (dBm)
Conducted | 1955 | 02046 | 0.2028 | 0.2018 | 0.2099 | 0.2014 | 0.2009 | 0.2104 | 0.2056
Power (Watts)
EIRP(dBm) | 2247 | 2261 | 2257 | 2255 | 2272 | 22554 | 2253 | 2273 | 2263
EIRP(Watts) | 0.1766 | 0.1824 | 0.1807 | 0.1799 | 0.1871 | 0.1795 | 0.1791 | 0.1875 | 0.1832
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o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 66 (G - L¢ = -0.5 dB) 16QAM

Bandwidth 1.4M 3M 5M
channel 131979 | 132322 | 132665 | 131987 | 132322 | 132657 | 131997 | 132322 | 132647
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
e 17107 | 1745 | 17793 | 17115 1745 | 17785 | 17125 | 1745 | 17775
Z
Conducted
2234 | 2244 | 2214 | 2194 | 2252 | 2203 | 2236 | 2250 | 22.21
Power (dBm)
Conducted | 1744 | 01754 | 0.1637 | 0.1563 | 0.1786 | 0.1596 | 0.1722 | 0.1778 | 0.1663
Power (Watts)
EIRP(dBm) | 21.84 | 2194 | 2164 | 2144 | 2202 | 2153 | 2186 | 2200 | 21.71
EIRP(Watts) | 0.1528 | 0.1563 | 0.1459 | 0.1393 | 0.1592 | 0.1422 | 0.1535 | 0.1585 | 0.1483

LTE Band 66 (G - L¢ = -0.5 dB) 16QAM

Bandwidth 10M 15M 20M
. | 132022 132322 132622 132047 132322 132597 132072 132322 132572
anne
(Low) (Mid) (High) | (Low) (Mid) (High) | (Low) (Mid) (Mid)
Frequency
1715 1745 1775 1717.5 1745 1772.5 1720 1745 1770
(MHz)
Conducted | )47 | 2969 | 2255 | 2250 | 2264 | 2256 | 2260 | 22.82 | 22.00
Power (dBm)
Conducted | 1755 | 01858 | 0.1799 | 0.1778 | 0.1837 | 0.1803 | 0.1820 | 0.1914 | 0.1618
Power (Watts)
EIRP(dBm) | 21.87 | 2219 | 2205 | 2200 | 2214 | 2206 | 2210 | 2232 | 2159
EIRP(Watts) | 0.1538 | 0.1656 | 0.1603 | 0.1585 | 0.1637 | 0.1607 | 0.1622 | 0.1706 | 0.1442
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o a0, FCC RF Test Report

Report No. : FG782510-01B

LTE Band 66 (G - L¢ = -0.5 dB) 64QAM

Bandwidth 1.4M 3M 5M
channel 131979 | 132322 | 132665 | 131987 | 132322 | 132657 | 131997 | 132322 | 132647
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1710.7 1745 17793 | 17115 1745 17785 | 17125 | 1745 17775
Z
Conducted
2156 | 2127 | 2157 | 2153 | 2125 | 2158 | 2158 | 21.33 21.50
Power (dBm)
Conducted | ;1135 | 01340 | 0.1435 | 0.1422 | 0.1334 | 0.1439 | 0.1439 | 0.1358 | 0.1413
Power (Watts)
EIRP(dBm) 21.06 | 2077 | 2107 | 2103 | 2075 | 21.08 | 21.08 | 2083 21.00
EIRP(Watts) | 0.1276 | 0.1194 | 0.1279 | 0.1268 | 0.1189 | 0.1282 | 0.1282 | 0.1211 | 0.1259

LTE Band 66 (Gr - L¢ = -0.5 dB) 64QAM

Bandwidth 10M 15M 20M
. | 132022 132322 132622 132047 132322 132597 132072 132322 132572
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (Mid)
Frequency
1715 1745 1775 1717.5 1745 1772.5 1720 1745 1770
(MHz)
Conducted
2138 | 2134 | 2167 | 2176 | 2144 | 21.61 2164 | 2149 | 2159
Power (dBm)
Conducted | 4374 | 0.1361 | 0.1469 | 0.1500 | 0.1393 | 0.1449 | 0.1459 | 0.1409 | 0.1442
Power (Watts)
EIRP(dBm) 2088 | 2084 | 2117 | 2126 | 2094 | 21.11 2114 | 2099 | 21.09
EIRP(Watts) | 0.1225 | 0.1213 | 0.1309 | 0.1337 | 0.1242 | 0.1291 | 0.1300 | 0.1256 | 0.1285
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

Peak-to-Average Ratio

Mode LTE Band 2 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.38 5.39 5.36 6.23
Middle CH 4.35 5.19 5.30 6.09 PASS
Highest CH 3.80 5.01 4.41 5.74
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4,72 5.83
Middle CH 4.55 5.88 PASS
Highest CH 5.30 5.68
Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 4.61 414 5.74
Middle CH 4.03 4.72 5.22 5.86 PASS
Highest CH 4.38 4.67 5.22 5.71
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.49 5.62
Middle CH 4.96 5.83 PASS
Highest CH 5.36 5.83
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.52 5.10 5.42 6.03
Middle CH 4.64 5.10 5.65 5.91 PASS
Highest CH 4.52 5.07 5.57 5.97
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.51 5.94
Middle CH 5.57 5.91 PASS
Highest CH 5.51 5.94
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Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.65 4.75 4.72 5.88
Middle CH 4.49 4.84 5.45 5.94 PASS
Highest CH 4.46 4.52 5.19 5.83
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.48 6.00
Middle CH 5.10 5.80 PASS
Highest CH 5.36 5.88
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.61 5.10 5.33 5.88
Middle CH 4.58 5.16 5.30 5.88 PASS
Highest CH 4.55 5.01 5.16 6.03
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.45 5.94
Middle CH 5.33 5.94 PASS
Highest CH 5.25 5.94
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.55 5.13 5.13 6.00
Middle CH 4.58 5.16 5.33 6.03 PASS
Highest CH 4.58 5.07 5.57 5.94
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.48 5.91
Middle CH 5.30 5.88 PASS
Highest CH 5.51 5.94
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Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.75 4.58 5.83
Middle CH 3.74 4.78 4.38 5.80 PASS
Highest CH 3.68 4.81 4.38 5.77
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.58 5.83
Middle CH 4.67 5.80 PASS
Highest CH 4.43 5.77
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.55 5.25 5.16 5.97
Middle CH 4.58 5.19 5.57 6.03 PASS
Highest CH 4.49 5.16 5.54 6.00
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.22 6.03
Middle CH 5.45 5.97 PASS
Highest CH 5.39 5.94
Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.06 5.45 7.62 6.20
Middle CH 5.10 5.22 6.12 6.38 PASS
Highest CH 5.74 6.43 5.54 6.12
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.09 5.80
Middle CH 6.38 6.09 PASS
Highest CH 6.70 6.93
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Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.01 7.25 6.78 6.93
Middle CH 5.33 5.88 6.06 6.17 PASS
Highest CH 5.36 6.14 6.20 6.90
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.17 6.43
Middle CH 5.74 6.29 PASS
Highest CH 6.23 6.43
Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.54 4.72 4.26 5.83
Middle CH 4.55 4.84 5.57 5.88 PASS
Highest CH 4.52 4.72 5.36 5.74
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.78 5.80
Middle CH 5.33 5.91 PASS
Highest CH 5.19 5.77

Page Number 1 A142 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 2 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

e
pp—— = v
Spectrum Ref Level 30.00 cbm  Offset 14,50 db
Ref Level 30.00 dbm  Offset 14.50 & o att 30 AQT 2 ms ® RBW 20 MHz
Att 30 dE__AQT 2 ms @ RBW 20 MHz @152 view
@152 view
-
o
0.0 -
| x5 B
t v &
1 A
ﬁl 1E- . 5
1 N \ N
- 1€
: 1
S
| . 1
§ = i
Mean bur 2o du CF 1.86 GH, Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Function ples: 130000 i 2z . can Fwr &
wean | pesk | crest | 1o%e | 19 | 0a%e | o019 | G y Cumulative D Function Samples: 130000
Trace 1 [ 18.80 dam 23.34 dBm 4.54 dB 2.46 dB 4.00 dB 4.38 dB 4.52 dB Mean | Peak | crest | 10% | 105 | D% | Do |
Trace 1 [ 19.58 dem 26,14 dBm 5.56 d8 2.52 d8 4.45 da 5.39 da 5.00 6B
L Dj J i | e——
L )i ] WD e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
N “'\: N \"“\_“
o —— o
N <: L
%
0.0 0.0
3 X i
\ 5 A 5
1E- " - 1E- . -
| . \
1E 1E +
i |
\
1 ‘ 1 s
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 19 | oa% | 01% |
Trace 1 [ 1924 dbm | 23,63 dbm 4.58 da 2.61 08 3.94 0B .35 0B .55 0B Trace 1 [ 19.73 dbm | 25,60 dbm 5.95 d8 2.43 d8 4.29 da 5.19 d8 B
| e—— | e——
L JL J [ [T L L JL ] L R L.

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o -
0.0 0.0 o
i i \ 3
| Y
1E4 ‘l - 1E4
| |
| \ \
1E 1E
“
§
CF 1.9 GHz Mean Pwr + 20.00 dB CF 1.9 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | oase | 01% | Mean | Peak | Crest | 10 | 105 | oa% | 01% |
Trace 1 [ 18.80 dem | 2267 dbm 3.87 d8 2.38 0B 3.57 0B 3.80 0B 86 d8 Trace 1 [ 19,55 dem | 25,52 dbm 5.97 da 2.49 d8 4.20 d8 5.01d8 & de
— _— — —_
L )i J [ L il ] SRR e

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A143 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report Report No. : FG782510-01B

LTE Band 2 / 20MHz / 16QAM
Lowest Channel / Full RB

Lowest Channel / 1RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
== [
[
o i} S
B =3,
s :
0.0 5 5 0.0
v 3 % 3
\ £
\ ~ % 5
1E \ 1€ 2
X \ X
§ 5 X
1 5 \ \
| ' \
1€ \ 1€ -
1
L
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 17,93 dbm | 23,56 dbm 5.63 d8 2.96 0B +.87 0B 5.36 0B 5.57 a8 Trace 1 [ 18,88 dbm | 26,23 dbm 7.34 da 3.01d8 4.99 da 5.23 d8 5.90 08
| e—— | e——
L e J [T L JU J G -

Middle Channel / 1RB Middle Channel / Full RB

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
i "}“‘1\1
o — o -
% S ~
0.0 o - 0.0 =
\ B g
b s, X S
1E- ‘3 1E .
| \ y
1E L. 1E ‘\
‘ I\

CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 | 18.38 dem | 23,68 dbm 5.50 d8 2.84 0B 4,76 0B Trace 1 [ 18.76 dbm | 26.09 dbm 7.33 d8 3.04 d8 4.99 da 5.09 d8 5.75 0B
| e—— | e——
8 JL J 8 JL LLLL v

Highest Channel / 1RB Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
i
o - o
0.0 g 0.0 T g
A\ \‘ B
v 5, \ 5,
1E4 5 - 1E4 X -
| \ v \
1E l 1E ‘
B B 3
CF 1.9 GHz Mean Pwr + 20.00 dB CF 1.9 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,19 dem | 22,78 dbm 4.59 da .72 0B +.00 6B .41 0B .55 0B Trace 1 [ 18,79 dbm | 2567 dbm 5.88 d8 2.99 d8 4.75 da 5.74 d8 5.32 08
— _— | e—— e S e——
L il J [ L il ] W e

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number
Report Issued Date
Report Version

1 A144 of A792

: Oct. 23, 2017

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



o a0, FCC RF Test Report

Report No. : FG782510-01B

LTE Band 2/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum =

of Level 30.00 dém  Offset 14,50 b
lo_Att 30 d8_ AQT 2 ms @ RBW 20 MHz

lo_Att

Spectrum

Ref Level 30.00 dém

30 d8

Offset 14.50 oi
AQT 2 ms @ RBW 20 MHz

(@152 view

1E- +
1E —
1E-
CF 1.96 GHz Mean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000
Mean | Peak |  crest | 10% | 10% | 049 | 001% |
Trace 1 [ 19.61d8m | 24,31 dem 4.70 d8 2.90 dB 4.51 48 4.75 6B
B
L L J

1E-
1 \
Lt
1E- l‘ ]
+
1E- 5
CF 1.96 GHz ean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean Peak | cCrest | 10% | 10% | D% | o0.01% |
Trace 1 20.06 dBm 26.45 dBm 6.40 dB 2,99 dB. 4.96 dB 5.83 dB 6.22 dB
—

JL

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14,50 ob Ref Level 30.00 dBm  Offset 14,50 a8

o At 30d8__AQT 2 ms @ RBW 20 MHz o At 30d8__AQT 2 ms & RBW 20 MHz

@153 view @152 view

_‘-"‘-1.

S
o -
00 00 =
| Y
1E- 1E- it
i
N b N
1E- - 1E- W
t

1E- t 1E- |

CF 1.98 GHz Mean Pwr + 20.00 dB CF 1.98 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000) ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak |  crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | D% | o0.01% |

Trace 1 [ 19.81d8m | 24,34 dem 4.54 d8 3.04 GB 4.4 48 4.55 dB 4.55 6B Trace 1 [ 20.15 dem | 26.61 dem 5.45 dB 3.04 GB £.01 d8 5.88 dB 5.29 6B
B —
L JL J [ EEERRRE = L JL J [ CEEEREE ]

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14,50 ob Ref Level 30.00 dBm  Offset 14,50 a8

o At 30d8__AQT 2 ms @ RBW 20 MHz o At 30d8__AQT 2 ms & RBW 20 MHz

@153 view @152 view

[

2
0. 0.
0.0 - 0.0 = ~
Y X
5
Y
1E- 1E-
T §
1E- \ - 1E- -
i
|

1E- 1E-

CF 1.9 GHz Mean Pwr + 20.00 dB CF 1.9 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000) ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak |  crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | D% | o0.01% |

Trace 1 19.91 dBm 25,25 dBim 5.34 dB 2,87 dB 4.96 dB 5.30 dB 5.29 dB Trace 1 20.33 dBm 26.58 dm 6.25 dB 2,99 dB. 4.87 dB 5.68 dB 6.00 dB
B —
L JL J [ EEERRRE = L JL J [ CEEEREE ]

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A145 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 4 /| 20MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e =
T e
i} SER o -
i - -
0.0 | 0.0 -
5 \ 5
1E- 1E- \‘ -
; 5
1E 1E i
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,63 dbm | 22,13 dem 3.50 d8 2.81 08 3.45 0B 3.51 08 7 de Trace 1 [ 19.17 dem | 24.01 dbm 1.84 da 2.55 d8 4.29 da 4.61 da 4.78 0B
| e—— | e——
L JL )| [TTTEEE L JL J W e

Middle Channel / 1RB Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= =N
o - o =
g :
i N
0.0 . 0.0
g \\ g
1
1€ - 1€ 3
1E 1E I‘
CF 1.7325 GHz Mean Pwr + 20.00 dB CF 1.7325 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 2035 dem | 24,36 dbm 4.01 da 2.52 0B 3.94 0B 8 .06 0B Trace 1 [ 20,95 dem 26,00 dbm 5.05 d8 2.45 d8 4.17 da 4.72 da 4.93 0B
I e——— I e———
L JL J LLLL] L L JL [ [TT] i

Highest Channel / 1RB Highest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B \"“\ —
o N
¥
00 \I 00 o
\\ B
. . |
1E- 1E- ;
N | \
1E. 1E. \
i

CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 2034 dbm | 24,71 dBm 4.37 da 2.61 08 .32 0B .38 0B .41 08 Trace 1 [ 2100 dem | 25,95 dbm 4.95 da 2.49 d8 4.23 d8 4.67 d8 1.87 0B
— _ — _
L )i J [ L il ] (I

Sporton International (Shenzhen) Inc. Page Number 1 A146 of A792

TEL : +86-755-8637-9589 Report Issued Date : Oct. 23, 2017
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5010 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 -
5 i\ S
1E 1E A
- N - ll %
1E 1E
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 1825 dem | 22,37 dem 4.11 da 3.16 08 +.09 6B .14 0B .14 0B Trace 1 [ 18,45 dbm 24,48 dbm 5.03 d8 3.07 d8 5.04 d8 5.74 d8 5.94 08
| e—— | e——
L J J W [ W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

P "F‘*‘—M‘
o o —
0.0 0. 5
5 ¢ 3
< k% <

1= . \

= % = A %

. 1 |

1E 1E T

1 1 |

CF 1.7325 GHz Mean Pwr + 20.00 dB CF 1.7325 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | o | 1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.18 dBm 24,40 dBm 5.22 d8 2.93 dB 5.10 dB dB B Trace 1 19.88 dBm 26,24 dBm 6.36 dB 3.07 d8 4.99 da 5.86 dB 6.23 dB
| e—— | e——
LLLL] i

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

s s

- e
o o -
\ N
0.0 ; 0.0 -
\ < 5 s
A
1E4 1E4 3
7 7
; i ;
1E 1E
I
[
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | o | 01% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 19.58 dBm 24,80 dBm 5.21 d8 2.93 dB 5.10 dB dB S dB Trace 1 19.94 dBm 26,15 dBm 6.22 dB 2.99 d8 4.87 da 5.71 d8 6.06 dB
| e—— | e——
L il ) [ W e

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

1 A147 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6

Page Number




o a0, FCC RF Test Report Report No. : FG782510-01B

LTE Band 4 / 20MHz / 64QAM
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G ary C ive Di Function Samples: 130000) ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak |  crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | D% | o0.01% |

Trace 1 19.40 dBm 24,81 dBm 5.40 dB 2,84 dB 5.16 dB 5.36 dB 5.42 dB Trace 1 19.85 dBmn 26.17 dm 6.33 dB 2,96 dB. 4.96 dB 5.83 dB 6.17 dB
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o a0, FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 829.0 MHz Mean Pwr + 20.00 dB CF 829.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 20,44 dbm 24,96 dBm 4.52 da 2,78 0B +.43 0B +.52 0B .58 0B Trace 1 [ 20,97 dem | 26.51 dem 5.53 d8 2.38 d8 4.32 d8 5.10 d8 5.48 08
— — —_—
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Middle Channel / 1RB

Middle Channel / Full RB

l—=

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view
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CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | oase | 1% | Mean | Peak | Crest | 10% | 105 | oa% | 01% |
Trace 1 [ 20,28 dem | 25,05 dbm 4.77 da 2.67 0B .45 0B .64 0B B Trace 1 [ 20,67 dem | 26,62 dBm 5.75 d8 2.43 d8 4.32 d8 5.10 d8 7 de
= I e———
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
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ICF 844.0 MHz Mean Pwr + 20.00 dB ICF 844.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | % | 0.01% | Mean | Peak | Crest | 10% | 105 | oa% | 01% |
Trace 1 [ 20,37 dem | 24,96 dbm 4.59 da .72 0B .41 0B +.52 0B +.61 08 Trace 1 [ 20,94 dbm | 26,69 dbm 5.75 d8 2.41d8 4.26 d8 5.07 da 5.51 08
I e——— I e———

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

1 A149 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6

Page Number




SPORTON LAB.

FCC RF Test Report Report No. : FG782510-01B

LTE Band 5 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 829.0 MHz Mean Pwr + 20.00 dB CF 829.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.61 dem 25,08 dbm 5.47 da 2.96 0B 5.25 dB 8 £.51 08 Trace 1 [ 19.91 dem 26,70 dem 5.78 d8 3.01d8 5.10 d8 5.03 d8 5.55 08
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view
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CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | oase | 1% | Mean | Peak | Crest 10% | 105 | D% | Do |

Trace 1 [ 19.27 dem | 24,97 dbm 5.70 d8 2.99 4B 5.42 0B 8 18 Trace 1 [ 20,02 dem | 26,63 dbm 5.61 d8 2.95 d8 4.95 da 5.91d8 5.41 08
| e—— I e———
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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ICF 844.0 MHz Mean Pwr + 20.00 dB ICF 844.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | oase | 01% | Mean | Peak | Crest 10% | 19 | D% | Do |
Trace 1 [ 19.31 dem | 24,93 dbm 5.63 d8 3.01 08 £.33 dB .57 0B 59 d8 Trace 1 | 19.96 dem 26,70 dbm 5.74 d8 3.01d8 4.99 da 5.97 da 5.52 0B
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